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FACE PLATE, NEEDLE PLATE, THREAD TENSION

NO.| BERS STH-8BLD |®E& 2B PARTS NAME
PARTSNO. | -3 -2 _lary
1| 19451 * 1 | FACE PLATE
2 | 8093 * * 1 @it sl SCREW 8/84X40
3 [ 10700 * * V| EREERHYY POSITION PIN
4 | 3052 * A IRBRREHRL SCREW -8/84X%40-L.24.5
5 | 10551 oo . t {XEaR OIL GUARD
8 | 19452 * 1 {XBhS— TAKE-UP LEVER COVER
7| 8040 * 2 | KB =LKL SCREW 9/64X40 L=8.0
8 | 15054 * 1 |E&8(L) THREAD GUIDE (UPPER)
8 | 10683 * * 1 |E&E () THREAD GUIDE (MIDDLE)
101 19510 * * 4 (@ADL SCREW 9/64X40 L=65
11| 10759-A * * 1 |E&ABNT) THREAD GUIDE (LOWER)
12| 10760 * * 1 [E&BOTLE THREAD GUIDE FELT
13| 19421C-A * * 1 |MZiR88) TENSION BRACKET COMPLETE
14| 19421 * * 1 WEIR TENSION BRACKET
15| 19511 * * 1 HRAFE TENSION STUD
16 | 10791 * * 1 {FiRE TENSION BRACKET PIN
17 | 19531 * * 2 |W%m THREAD DISC
18 | 19532 * * 1 (h-—m TENSION RELEASE WASHER
19| 19533 * * IE-Y Yo TENSION SPRING
20 | 28208 * * 1 [B=UyhRbyst— TENSION THUMB NUT STOPPER
21| 19513 1. * » b |a—bybtub TENSION THUMB NUT
22 | 10793 B * 1 |ApIHERYY TENSION RELEASE PLUNGER
231 10678 * * (I P AP 99) TENSION RELEASE LEVER
24 | 19422 * » 2 | ABEHIRERL SCREW 8/64X40
25 19512 * * 1 | RNTs , . .-s-THREAD CONTRQLLER STUD
26 | 10889 * * 1 | #%BIERIY Y - {THREAD CONTROLLER SPRING
27| 10694 * * ! |ZRm THREAD GONTROLLER DISC
28 | B118319 * * 1T=RmiEHHaL |SCREW 3/32X56 L=6.0
29 | 19534 * * 1 {8—=bykFyb TENSION THUMB NUT
30 | 10890 * * 1 |\ z7yuy s THREAD CONTROLLER SPRING STOP
31| 8100 * * 1 | RTY TR HL SCREW 95/64X40 L=6.5
32 | 19518 * * 1 |ARIFRLESHRE SCREW 11/64X40 L=14.0
33| 15062 * * 1| K&E THREAD RETAINER
34| 18085 - * 1 |BFREHRL SCREW 11/64X40 L=8.5
35| 19501 * 1 |A&pEHEY TENSION RELEASE LEVER ROD
36 | 18030-S * * 1 |fHR NEEDLE PLATE
371 6031-02 * 2 |$tRi Rl SCREW 11/64X40 L=8.5
38 | 18032C * * 1 |AiR() BED SLIDE COMPLETE
39 | 6034 * * 1 |A%REEL BED SLIDE SPRING
40| 8035 * * 2 |BREIRiEHRL SCREW 3/32X56 L=2.7
41| 18495 * * L ek is e .. .\EDGE GUIDE PL ATE
42 | 37254 * > 2 {FERLARESHRL -{SCREW M4X0.7 L=80
43 | 19455 * 1 | kdR ARM CAP
44 | 10703 * * 1V TERE DY o — WASHER
45| 12384 * * 1 | EdRERL SCREW 3/16X32
46 | 10709 * * 1 |%32d% SPOOL PIN SCREW 7/32X32
47 | 30048 * * 1 7=t hl

EARTH WIRE SCREW M4X0.7 L=4.0
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ARM SHAFT, THREAD TAKE-UP LEVER

NO.| BMEESR STH-8BLD | A 2% PARTS NAME
PARTSNO. | -3 | -2 laTy

1| 8009 » 1 | XBEVLEHRL SCREW 15/64X28 L=15

2 | 10724 » 1 | XBEUBS 6X6X180 OILING WICK

3 18003C * * 1 [ XE) THREAD TAKE-UP LEVER COMPLETE
4 | 10527 * * 1 | XBY TAKE-UP LEVER HINGED STUD

5 | 18003 * * 1 |XB THREAD TAKE-UP LEVER

6 | 10528 * * 1 (&85 NEEDLE BAR CONNECTING LINK

7 | 15026 * * I RXEaE TAKE-UP LEVER DRIVING STUD

8 | 10728 * * 1 (RBREhAY exX6X25 OILING WICK

9 | 19504 * * 1 | EMBiRRU OIL PACKING STOP SCREW 5/16X28 L=6.0
10| 10724 * * 1 | LBES 6 X6 X180 OILING WICK

11| 10726 * * 1 ISR ISUOE M 6 X6 X50 |OILING WICK

12| 10523 * * 1 {8355 5P NEEDLE BAR CONNECTING LINK STUD
13| 19418 * * VSISO R (E) SCREW 1/4X28 L=4.5

141 19417 » * 1 St US98 Rl (E) SCREW 1/4X28 L=6.5

15| 19414 * * V(990982 avhl NEEDLE BAR CRANK

16| 19416 * * 1 {t®»Hht SET SCREW 1/4X28 L=14.0

17 ] 19415 * * 1 {aRRHHL POSITION SCREW 1/4X28 L=20.0

18| 10563 » * 1| EMAZL(RD Ty v — WASHER

19 | 18006 * * 1 EBARILOAD ARM SHAFT BUSHING (FRONT)

20| 17886 * * 1 ERAZIL(E EeHTC SCREW 15/64X28 L=12.0

211 10725 * * 1 | LALLM DXL OILING FELT

22 | 18488 * 1 |PRALTFHL LIFTING ECCENTRIC

23 1 19508 * * 2 |PHALThLLESHRL SCREW 1/4X40 L=55

24 | 18008 * » 1 | EMAIL(RR) ARM SHAFT BUSHING (MIDDLE)

25| 10579 * * V| EMAL(ha) ik SCREW 15/64X28 L=20.0

261 10725 » * 1 | EBAL (A DL OILING FELT

271 19508 * *» 1 | EhS— ARM SHAFT BUSHING COLLAR

28 1 23637 * | | 2 [ LMhS—iehhl ~{SCREW 1/4X28L=1.5

28 | 19503 * 1 k¥ ARM SHAFT

30 | 19521 * * 1 [ZYLTFhL FEED LIFTING CAM

31| 10827 * 2 BYLTFThLESHHRE SCREW 1/4X40 L=1.5

32 | 195280 * * 1 |BYHL(E) FEED DRIVING ECCENTRIC COMPLETE
33| 23837 * * 2 |RYhLisHhl SCREW 1/4X28 1=15

341 17041 * * LI Iy * 1 D2 s o 1 1 8 OILING FELT

35| 10723 - * VSO MR OILING FELT RETAINER

38| 170170 * * NS E L P ARM SHAFT GEAR (SPIRAL) COMPLETE
37| 17018 * * 1 | ROHRL POSITION SCREW 1/4X40 L=8.0

38| 17019 * * 1 \tkHht SET SCREW 1/4X40 L=7.5

39 | 17015¢C * * 1| & —hs$—tyh( L) GEAR COVER COMPLETE (UPPER)

40 | 17016 * * 2 | Fr—hi—(L)ght SET SCREW 9/64X40 L=10.0

41| 17013 * | o+ L1 L EBASL(HK) , ARM SHAFT BUSHING (REAR)

42| 10579 * | o+ | 1 LEMASIL (B EHRL SCREW 15/84X28 1=20.0

43 | 13081 * | % 11 | EBARL(R) DTN OILING FELT

441 18470 * * Pty — LT "|BALANCE WHEEL

45| 10576 * * 1 |{EERRHRLE POSITION SCREW 15/64X28 L=21.0
46 | 10579 * * 1 {EHRe SET SCREW 15/64X28 L=20.0

47 | 19505 * * 1 |7l SCREW 3/32X28 L=11.0
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NEEDLE BAR, NEEDLE BAR ROCK FRAME

NO| BR¥S STH-8BLD | QTY R PARTS NAME
PARTSNO. | -3 | -

1 10557 * * VKO BEE(K) LIFTING BELL CRANK LINK

2 | 19509 * 1 |KDOF LIFTING BELL CRANK

3 | 10558 * * 1 KOFRE(N) PRESSER BAR CONNECTING LINK

4| 10728 * 1 KOFBEE(N)EES 6X6X25 |OILING WICK

5 | 10728 * » 1 |PRIBBS 6X6X25 OILING WICK

6 | 19517 » * |1 [pEigRLLEL SCREW 5/16X28 L=16.0

7 | 10553-A * * U |DBARTYTB VIBRATING PRESSER BAR EXTENSION A
8 | 10554 * | ox 1 (BRI PRESSER BAR EXTENSION SPRING §
9 | 34113 * * 1 |hiRxis VIERATING PRESSER BAR !
10 | 1%412C * * 1 B GRE) (RU) e VIBRATING PRESSER FOOT COMPLETE i
1| 17104 * * 1 |hExERLE PINCH SCREW 11/64X40 L=6.0 '
12 | 19515 » * [IET {17 <1 HINGE SCREW 1/4X28 ;
13| 19518 * * 1 R htd b NUT 1/4X28 ‘
14| 19514 * 1|4y LIFTING ROCK SHAFT

15| 10514 » * 2 [RMA%L LIFTING ROCK SHAFT BUSHING

16| 19420 * * P | ETFTALRESEIEHRL PINCH SCREW 1/4X28 L=16.0

17| 19419 * * 1 | EFhLMEE2E CONNECTING CRANK

18| 10775 * * 1 | LAROyRERL HINGE SCREW 7/32X32

19| 121386 * I | ERBOvERRBLT Y r— WASHER

20| 10774 * * 1 | raavk, g7 CONNECTING COLLAR

21 17114 * LI W £ 7 1a BTN {7 Yol TS NUT 7/32X32

22| 18485 * 1 | LEgouR LIFTING ECCENTRIC CONNEGTION

23 | 37215 * | | EB¥OYFERBLF YD v v — [WASHER

24 | 17041 * (N ¢ ={a BT Sk JTAN OILING FELT

25 | 100446 * * LI Eig: S =] 71 2 5Y -1 SCREW 15/64X28 L=8.8

26 | 34712 * 1 s ArY HINGE STUD

271 17811 * | (st ts NEEDLE BAR ROCK FRAME

28 | 37134 * SRS TR £ R “[PINCH SCREW M4X0.7 L=10.0

29 | 19428 * * 1 [fHigiax NEEDLE BAR CONNECTING STUD

30 | 19429 * 1| HBmEHRE 12 X12 X30 OILNG WICK

31| 34723 * 1 =i POSITION BRACKET

32 | 37134 - 2 M=kl SCREW M4X0.7 L=10.0

33| 30078 * YA G I Ly B2 WASHER

34| 19413 * * 1 |844% NEEDLE BAR

35| 6035 * 1 ISHRARENTIESDRL SCREV 3/32X56 L=2.7

38 | B140553 * * 1 |$tEhl SCREW 1/8X40 L=4.5

37| 10533 * * 1 |StE A8 NEEDLE BAR THREAD GUIDE

38 | NoO122 * * 1 |6t oPXi7 #22 NEEDLE DPX17 #22

39 | t1876C * * 1 | EAYESE () SLIDE BLOCK COMPLETE

40 | 11877 * * 1 | LRYERE SLIDE BLOCK

41 | 11876 * * 1 | E3YErohat _|HINGE SCREW 7/32X32

42 | 10581 * * 1 LRYEE Qs SCREW 7/32X32 L=1.0

43 | 17048 * * 1 | L%y NEEDLE BAR ROCK FRAME ROCK SHAFT

44 | 6026-02 * * U OTTRETYRBR RS “INUT ‘9732x28

45 | 19409 * * 1 |l CONNECTION

46 | 18017 * * 1 |[Egove CONNEGTION ROD

47| 18018 * * 1 [ERovrERL HINGE SCREW 9/32X28

48 | 19408 * * 1 |ERELRC PINCH SCREW 1/4X28 L=175

49 | 34722 * 1 [Ehitax VIBRATING PRESSER BAR BLOCK

50 | 34721 * 1 [Ehitis VIBRATING PRESSER BAR BLOCK GUIDE

51| 8100 * * | 2 [Ehiifitsnil SCREW 9/64X40 (=6.5

52| 10728 * 1 |6BLEP s eX8X25 OILING WICK



PRESSER BAR, LIFTING PRESSER FOOT

9




BAE S92
PRESSER BAR, LIFTING PRESSER FOOT
NO| BREAES TH-8BLD | QTY [7X] PARTS NAME
PARTSNO. | -3 | -2
@ 1| 28043 * 1 [ ERBiEHRL SCREW M6X! L=10.0
2 | 36729 * 1 | ERE PRESSER BAR POSITION GUIDE
3 | 19408 * * 2 |Bagrotnhl SCREW 15/64X28 L=11.0
4 | 10538 * * BRI L) PRESSER BAR BUSHING (UPPER)
5 | 35999 » 1 [BARERSHL SCREW M6X1 L=6.0
6 | 18478 * L |BABER PRESSER BAR POSITION GUIDE BRACKET
7} 18518 * * 1 |l assnl PINCH SCREW 11/64X40 L=14.0
8 | 34828 * 1 KOFERE AL SCREW 11/64X40
9 | 18479 » * 1 (Rasias PRESSER BAR LIFTING BRACKET
10 10547 * * 1 |RasfaETiRIIR SPRING
11| 10548-A * * | (BARRETIR TENSION RELEASE SLIDE
12 | 10659 * * 1 [Bx LU — PRESSER BAR LIFTER
13| 19405 * * 1 |[Ls{—=Poht HINGE SCREW 3/18X32
14| 18085 * * 2 (KpaisHhiat SCREW 11/64X40 L=8.5
15| 18477 * 1 |§xs PRESSER BAR
161 10796 * * 1 |AEa LIFTING PRESSER FOOT
17| 18483 * 1 gzt SCREW 9/64X40 L=8.0
18 | 19403 * * 1 18itHhi HINGE SCREW 1/4X28
19 | 18080 * * 1 |3 KNEE LIFTER LIFTING LEVER
20 | 10548-A * * | |[BAagpEmht s BRACKET GUIDE BLOCK
21 | 18408 C* Lo 1 |Bhatsshl PINCH SCREW 1/4X28 L=115
221 15111 % | o+ | 1 |®htsry PIN
23 | 36028 * 1 |Baskiigh PRESSER BAR SPRING
24 | 19518 * * 1 [RigZatiffifal PRESSER BAR SPRING REGULATING SCREW 1/4X28
25 | 18404 * * | ARiERRRL ~1ARESSER - BAR-SPRING SUPPORT SCREW -i/4X28 -
26 | 6384 * " 1 1AHYB-SERHLC HINGE SCREW 15/64X28
27| 6359-A * * 1 |RYBEaE LIFTING LEVER CONNECTING ROD JOINT
, 28 | 6360 * | o+ | 2 |BysFur " INUT 3/18X32
29 | 18081 * * 1 1AYH LIFTING LEVER CONNECTING ROD
30 | 18882 * * 1 | K#tyk KNEE LIFTER BELL CRANK COMPLETE
31| 10533-A * 1 RABAZILCT) PRESSER BAR BUSHING (LOWER)
32| 34717 * 1 KOFERHT— LIFTING BELL CRANK GUIDE GOLLAR
331 34718 * 1 KOFENE LIFTING BELL CRANK GUIDE BLOCK
34| 34719 * 1 KOFERNIR LIFTING BELL CRANK GUIDE PLATE
35| 16287 * 2 KOFRRBLTY v— WASHER
36 | 30601 * 2 KOFERMLEHHL SCREW M5X0.8 L=10.0
‘ 37| 34720 * 2 KOFERELEHRL SCREW M6X1 L=12.0
|
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FEED MECHANISM

NO.| PBR&A%% | stH-sewp|aTy &% PARTS NAME
PARTSNO.| -3 | -2

1| 18523 * * 1 hAYERAZNL (R FEED ROCK SHAFT BUSHING (FRONT)
2 | 8009 * * 1 tHht SCREW 15/64X28 L=15

3 | 180865 * * 2 RUmEBLL PINCH SCREW M5X0.8 L=14.0

4 | 18694 * * 1 EYR FEED ROCK SHAFT BASE

5 | 18698 * * 1 EYtEaREY FEED BASE SUPPORTING PIN

6 | 31094 * * 1 [BYLERCUIEDHE “E” RING

7| 1808! * * 1 LAY FEED ROCK SHAFT

8 | 18702 * * U AYRARIL (k) FEED ROCK SHAFT BUSHING (BACK)
9 | 8009 * * 1 |ikHht SCREW 15/64X28 L=1.5

10 | 19526 * » R FEED BASE

11| 19535 * * 1 |RYUtERBE FEED BAR SLIDE BLOCK

12 |1 19529 * » 1 [ EUT A SLIDE BLOCK PIN

13| 19530 * * VRYLBRAEDY p— WASHER

14| 50230 * * 1 |BYLetEnht SCREW 3/16X32 L=5.0

15| 18031 * * IR E-UF FEED DOG

16 | 18525 * * 2 |isHht SCREW 1/8X40 L=6.0

17 | 18122 * 1 |Zxayk FEED FORKED CONNECTION

18| 18121 * [ B a7 % ¢ :1,F <1 A HINGE SCREW M3X0.5

19 | 4211 * * 2 |ZXROvFRBRLF YN NUT M3X0.5( SMALL)

20 | 18014 * * 1 |ZXavkeo i HINGE SCREW 9/32X28

21 | 17207 * * 1| AHRYLY FEED CONNECTING LINK

22| 8105 il * 1 | Z2XayREoRltyk NUT 9/32X28

23| 18527 * . 1 [RYUMEDE (%) FEED ROCK SHAFT CRANK (BACK)
24 | 18015 * * 1 | ZXnvykRKL HINGE SCREW 9/32X28

25| 8105 * * U I ZXROuFEBRLF v ANUT 9/32X28

268 | 31021 * * |1 LAYk DES4L PINCH SCREW M6X1 L=16.0

27§ 17095 * * 1 EYBEVRLLESHEK “E” RING

28 | 18539 * * 1 |SYsk’23EY A0 HINGE SCREW M8X1

28 | 18540 » * 1 pEYBE RLD YL o — WASHER

30 | 10599 * * 1 [AYK&ESZFEE RLT v v— IWASHER

31 | 11412 * * 1 [EYsik 22 ot ok NUT MéXi

32 | 18490 * * U | ETFEYBLEDHKR RETAINING RING

33| 18489 * * T ETEYEARIL(AT) FEED LIFTING ROCK SHAFT BUSHING(FRONT)
34 | 8009 * * 1 |[ikHhl SCREW 15/64X28 L=15

35| 18492 * * 1 | ETFRAYMESE R FEED LIFTING CRANK (FRONT)

36 | 30066 * * 1 I ETFRYBHEIEGN&RL PINCH SCREW M5X0.8 L=12.0

37| 18488 * * 1 | EFYs FEED LIFTING ROCK SHAFT

38 | 18489 * * 1 ETEY iA%R)(Hk) FEED LIFTING ROCK SHAFT BUSHING (BACK)
39 | 8009 * * 1 |ikoil SCREW 15/64X28 L=1.5

40 | 18021 * * 1 | L Favk CRANK CONNEGTING ROD

41| 17041 * T EFRBuRITh o - ACIING FELT ~

42 | 10723 * ok A ETAYITINER RETAINER

43 | 18493 * L ox | | ETFRUMESE(KR) _|FEED LIFTING CRANK (BACK)

44 | 18018 o ek |1 ETRYKBOYRERT HINGE SCREW 9/32X28

45| 8105 * * 1 | ETRAYBOVRERCF Y NUT 9/32X28

46 | 180865 * * 1 | ETFRUBEAE (R R PINCH SCREW M5X0.8 L=14.0

47| 18491 * * V| ETFRYBAS— LIFTING SHAFT COLLAR

48 | 19508 * 2 iRt

SCREW 1/4X40 L=55
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FEED REGULATOR
NO| B322%S | syH-sBLD]|OTY B2 PARTS NAME
PARTSNO. | -3 | -2
! @ 1 19542C * 1 [ZYREB(E) FEED REGULATOR COMPLETE

2 | 18542 * 1 | AV FEED REGULATOR
3| 19524 * 1 EYRBoyr FEED REGULATOR ROD
4| 3N * | RYMBavrshLL PINCH SCREW  M4X0.7 L=10.0
51 17209 * * 1 [RYRBY R FEED REGULATOR SCREW 9/32X28
6 | 8105 * * 1 YA Rtk NUT 9/32X28

‘ 7| 18506 * * IIRTAY7IV7ACS "V F$3 REVERSE LEVER SHAFT CRANK

; 8 | 18721C * * 1 /198X BICUE) REVERSE BLOCK COMPLETE
9 | 18507 * . IIRYAST/IVVACS "1 ¥ & J1a. % o1 SCREW 15/64X28

; 10| 18515 * * B VAC IR S & [V D2y 4 REVERSE LEVER SPRING

; 11| 18518 * * 1B VAT i VTR S T 97, £ 30 ¢ SPRING RETAINER
121 7033 * * 1 |iksHht SCREW 9/84X40 L=10.8
131 18574 * (IR VACT, [ PYA S 7 REVERSE LEVER SHAFT
14 | 19544 * 1 |18 t— REVERSE LEVER
15| 10845 * * 1 /Sy oL—g8ht PINCH SCREW 15/64X28 L=18.0
18| 19548 * 1 YRS FEED REGULATING BASE
17| 18494 * 1 YA BY FEED REGULATING SUPPORT STUD

| 18| 17057 * * 1 BEAYHEE D v v — WASHER
| 19 | 1392 * 1| RYMBERYLELLL SCREW 11/64X40 L=6.5
20 | 19552 * 1 |BYRBXBE skt SCREW 11/64X28 L=11.5
21 | 300686 * * 4 EYMBAESHHC SCREW M5X0.8 L=12.0
22 | 50174 | * 2 EYRSe/ vty POSITION PIN
23 19523 * 1 hEynsnac FEED REGULATING SCREW
24 | 18498 * 1 LEYREBA 1o FEED REGULATING DIAL
25| B142746 * LRI 3 |WASHER
26 | 19522 * 1 Jik&hial SCREW 3/16X32 L=200
27| B145502 * 1 EYIRISA 1Ly PIN
) (/@ 28 | 8100328 * I YIS R A AT SPRING

29 | 18420 * * 1 oYy O RING
30 | 19543 * V| 7—LKhs/— ARM SIDE COVER
31 | 37509 * 2

—.

F—Lgh/—itHial

SCREW M5X0.8 L=6.0

e
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ARM SHAFT(UPRIGHT), LOWER SHAFT

NO.| B2%8 | sTH-8BLD|OTY ¥ PARTS NAME
PARTSNO. | -3 | -2
1| 18038 * * V| REwyr—2e 9k BOBBIN CASE COMPLETE
2 | 18034 » * 1 Ry BOBBIN
3§ 18033C » * 1 |hetyk ROTATING HOOK COMPLETE
4A | 18033-07 * 1 Ha@RRHRL POSITION SCREW -11/64X40 L=89
48| 18033-08 * 1 [tsHht SET SCREW 11/64X40 L=1.3
5 | 18035 * * 1 | (TR HOOK SUPPORTING PLATE
6 | 8025 * * 1 (heBLEBHHL SCREW 11/64X40 L=12.0
7 | 180%0 » * 1 [Hhk A% HOOK SHAFT BUSHING (FRONT)
8 | 8009 * * U AIRAZILOM st SCREW 15/64X28 L=15
8 | 11069 * * 1 |Z7xLk OILING FELT
10| 18044 * * 1 (F—T+—hL HOOK SHAFT CAM
11| 8009 * * 2 |[it&HRl SCREW 15/684X28 L=15
12 { 18351 * 1 | AIMBRESR WASHER
13| 0148-B * * 1 |AIKBIXTILE d3 X 15 OILING FELT
14| 18089 * * 1 |hes HOOK DRIVING SHAFT
15| 18033 * * 1 | REvyr—2A—T+— THREAD RELEASING FINGER
16 | 18040 * * U | F—=Tr—1tHhal SCREW M5X0.8 L=8.0
17| 18041 * * V| A—=T+—m THREAD RELEASING SHAFT
18 | 18042 * * 1 | A=TF—aA5)L THREAD RELEASING SHAFT BUSHING
19 | 8009 * * 1 [ A2t SCREW 15/84X28 L=15
20} 18043 * * 1 =T+ —-=X THREAD RELEASING SHAFT FORK
21 | 30068 * * 1 =T+~ Eh PINCH SCREW M5X0.8 L=12.0
22 | 18053 * * 1 |[BLRaY PUSH BUTTON
23| 18054 » * 1 LR E RS Y PUSH BUTTON SPRING
24| 10874 * * L K21 W £ A7 1 d ) cup
25| 18052 * * T {&E HOOK SHAFT LOCK RATCHET
26 | 19508 * 2 |BELEHRL SCREW 1/4X40 L=5.0
27| 18038-A * 1| h8A8)L (k) HOOK SHAFT BUSHING (REAR)
28 | 8009 * * 1| A3 () bkt SCREW 15/64X28 L=1.5
29 1 18047 * * V999 F (&) SAFETY CLUTCH (LEFT)
30| 17019 * * 3 U5y F (&) EHRL SCREW 1/4X40 L=15
31 | 180586 * * 1 [T LOWER SHAFT
32 | 18046 * * 1 |97y Fihas 6X6X80 OILING WICK
33| 18051 * * 1V ISy FRTYLS il SCREW 9/32X28
341 18048 * * 1 (759 F(H) SAFETY CLUTCH (RIGHT)
35| 18049 * * 1 |5 yF8ERE STEEL BALL
36 | 18050 * * 1 P59 FATIYY SPRING
37| 17019 * * 3 |U5vF (B itHhl SCREW 1/4X40 L=1.5
38 | 18057 * * 1 | FT#A% LOWER SHAFT BUSHING
39 | 8009 * * 2 | AZLithial SCREW 15/64X28 L=75
40 | 17028¢C * * | AT —{ta . - ALOWER SHAFT GEAR (SPIRAL) SOMPLETE
41§ 17022 vy % {2 \TFTHEr—tHht SET SCREW 1/4X40 L=5.0
42| 17023C * * 1 | ZMFY—(F) () . |ARM SHAFT (UPRIGHT) GEAR (LOWER)(SPIRAL) COMPLE
43 | 17022 * * 2 |MB¥Y—(F)itHial SET SCREW 1/4X40 L=5.0
44 | 17028 * * 1 (B TAZNDIILE OILING FELT
45 | 10579 * * 1 [ AR it SET SCREW 15/64X28 L=20.0
46 | 19553 * 1 |28 A%IL(F) ARM SHAFT (UPRIGHT) BUSHING (LOWER)
47| 17020 1 * * 1 |3 ARM SHAFT (UPRIGHT)
48 | 17026 * * 1 |Z8AL( LYo )L OILING FELT
43 | 10579 * * 1T [Aan(tbiitshiht SCREW 15/64X28 L=20.0
50 | 19554 * 1 [SZEA%L( L) ARM SHAFT (UPRIGHT) BUSHING (UPPER)
51| 17021C * * 1 |y —(L) (i) ARM SHAFT (UPRIGHT) GEAR (SPIRAL) COMPLETE
52 | 17022 * * | 2 |EB¥Y—(L)tHhl SET SCREW 1/4X40 L=5.0 :
53 | 30750 * 1 A (LYK BAND
54 | 18058C * * T EY—h8—(F) (alh) GEAR COVER (LOWER) (SPIRAL) COMPLETE
551 18058 * * 1 | ¥Y—h/—(F)&hl PINCH SCREW 15/64X28 L=26
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LUBRICATION
NO.| BRRER STH-8BLD | OTY Y] PARTS NAME
PARTSNO. | -3 | -2 .

11 201 * * L ERASIL(AN T LR RUBBER PLUG

2 | 4124 * * 1 jAstEHht SCREW M4X0.7 L=98.5

3 | 30022 * * 1 |mets5u7 OILING WICK CLAMP

4 | 31208 * » LI F::Podl S 18 NUT

5| 18112 * * V o= Fa—T OIL TUBE 160MM

6 | 11069 * * 1 LEBRAL (RN DL OILING FELY

71 18110 * * 1B OILING WICK 380MM

8 | 11069 * * 1 | 2R AL () DL b OILING FELT

9 | 200 * * 1 1 EBAL (bR T LR RUBBER PLUG

10| 18113 * * 1 [Ez—NFa—-T OIL TUBE 35MM

1| 18109 * * 1 |&s OILING WICK 220MM

12 ] 18111 * » 1 [E=—)Fa—7 OIL TUBE 75MM

13| 18104 * * 1 FAnLE390 0k FELT

14| 19108 * 1 A4ty OIL RESERVOIR

15 ] 11044 * * VT Esu9 8\ it SCREW 1/8X40 L=7.0

18| 201m * * 1 | LA (&) T L2 RUBBER PLUG

171 11069 * * 1 E8AZ (%) Iz Lk OILING FELT

18 | 20067 * * 1 [ EMET LR RUBBER PLUG

191 18108 » * 1| OILING WICK 160MM

201 11069 * * 1 AIBEAZL ) T2 L OILING FELT

21 18100 | = * i (o= Fa—T OIL TUBE 8OMM

22| 1810y | * * 1 [ OILING WICK 180MM

23 | 18094 * * 1 LalmsnieLis OIL CONTROLLER

24 | 18093 * * 1| R iR OIL CONTROLLER PLATE
25 | 21104 - *» | v |alBRiELEnHht - ... |SCREW 11/64X40 L=7.5
26 | 18095 * * 1 LalRishat REGULATING SCREW M4X0.7 L=18.0
27 4137 * * LI 220 LY i e Loy 2] NUT M4X0.7

28 | 18354 * * LI b e 015 - TACTE ) OIL RESERVOIR GASKET
20 | 19545 * 1 A1k OIL RESERVOIR PLATE
30 | 18353 * * (Y 1% OIL RESERVOIR WINDOW
31 | 15007 * * 4 |4t LHRL SCREW 9/64X40 1L=10.0
32| 18092 * * 1 diestuioy OIL PACKING

33| 18091 * * 1 Laighl SCREW 11/64X40
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ACCESSORIES
No.| BRGA®SB | sTH-sBLp|OQTY R% PARTS NAME
PARTSNO. | -3 | -2

1| 8132-8 * * 1 |BRRE ACCESSORIES BAG

2 | 6057 * * 1 |P=—puhs—(N) VINYL COVER

3| 8123 * * 1 | oiL

4 | 18034 * * 6 (Rt BOBBIN

5 | NoOt122 * * 3 |4 OP X 17-#22 NEEDLE DP X 17 #22

6] 10734 * 1 [REYb BOBBIN WINDER COMPLETE
7| 35254 * * 1 |&Rittyb SPOOL PIN COMPLETE

8 | 19464 * 1 | OELEIPEYR KNEE LIFTER COMPLETE
9 | 19464-14 * * 4 |AHL(4.5 X 25L) SCREW

10 | 6054 * * 1 AR OIL PAN COMPLETE

11 | 6055 * * 4 RS NAIL

12| 11886 * * 2 |EVUI54— BED HINGE RUBBER

13| 11885 * * 2 |evY BED HINGE CONNECTION
14| 6055 * * 4 |ELUS 18T NAIL

15| 11887 * * 4 |a—F—TL RUBBER

16 | 6055 » » 4 |a—F—FLits] NAIL

17 | 19458 * 1 |[RALUF (2 MM) WRENCH 2.0 MM

18 | 19457 * 1 [RALVUF (2.5 MM) WRENCH 2.5 MM

19| 19458 * v |RALUF (3MM) WRENCH 3.0 MM

20| 19459 - 1 |RBLUF (4 MM) WRENCH 4.0 MM

21| 19480 * 1 {FRALUF (5 MM) WRENCH 5.0 MM

22 | 19466 ilow 1 |FS48—(K) SCREW DRIVER (LARGE)
23 | 19467 * U FS4/8—(ch) SCREW DRIVER (MIDDLE)
24 | 19468 * 1 [RS4s8—(s]) SCREW DRIVER (SMALL)
25 | 19462 * 1 | AHRVOF DOUBLE HEAD WRENCH
26 | 18461 * 1 [ Zs8F (8 X 7.MM) SPANNER 8 X 7 MM

27| 8180 * 1

+FESA1/8—

SCREW DRIVER (+)
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PARTS AVAILABLE AT EXTRA CHARGE

P ST AT,

R¥h/ —(F)boHrial

No.| B&R®% | stH-seip|oOTY 2% PARTS NAME
PARTSNO. | -3 | -2

1 | 15098C - * 1 IR H—F(48) BELT GUARD SET

2 | 15099 * » VR H—E Eh— BELT GUARD UPPER COVER

3 | 15098 * * (IR LIRS, B BELT GUARD

4| 8100 * * | 2 [RUMH—Rikhl SCREW 8/64X40 L=8.5

51 12418 * * |1 |2h~tHht UPPER COVER SCREW 13/684X32 L=6.0
86 | 8100 * * LI LYV 5, £ 1 3% -\ SCREW (LOWER) 8/64X40 L=6.5

7] 11142 * * TSI =B (F) Dy v — WASHER

8 | 1302 * * 1 | BREBIAE SYNCHRONIZER SUPPORT

9 | 50409 * * 2 |BHEBXIBLF U SYNCHRONIZER SUPPORT NUT

10] 15121 * * 1 [AMA-R(X) AUXILIARY BELT GUARD (LARGE)
1| 15122 * * 1 [HAH-E(p) AUXILIARY BELT GUARD (SMALL)
12 | 11830 * * 1 |HEYH—F (1t SCREW 85/64X40 L=5.0 '
13| 16287 * * |2 MBH-F(R) LDy p— WASHER

14| 15081 * * 2 |ABH-F(X)XBL SCREW

15] 10937 * 1 | DqeuH—H—F FINGER GUARD

16 | 10877 * 1 |7vyiv— WASHER

17| 18484 * 1 |EsHht SCREW 8/64X40 L=11.0

18| 18489 » 1 i hs <~ ROCK SHAFT COVER

19| 37136 * 2 |{sah/ < —tsnht SCREW M5X0.8 L=10

20 | 18469-02 * 1 |HRKh S —(TF) ROCK SHAFT COVER (LOWER)

211 6333 * 2

SCREW 8/64X40 L=6.5
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